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WT562 Series

B This parts catalog covers the WT562*WT542 series machine
manufactured April, 1995.

B On pages 2~53, each mechanism is arranged on facing pages,
the first page containing the illustrations and the second page
containing the data of the individual parts.

The number given to each illustrations is the REF. NO. on the
parts list.

I Gauge parts list / gauge parts construction charts .
Gauge parts are used in some machine types and sewing gauges
only. Pages 54~59 contain the gauge parts lists to obtain the
data at a glance, and pages 60~67 contain the gauge parts
construction charts in order to know the illustrations and the

combinations of the parts.

BB A numeric index of the parts is attached to page 68 on and
after. The illustration and/or description of the required part
can be easily referred to by the part number.

B Always give the part numbers when ordering parts.
The contents of this parts book are subject to change to without
notice.

WT542 Series

WT562-01CA,CB,CC,EB

WT542-01CA,CB,CC,EB

WT562-02EA,EB,EC,FA,FB,FC

WT542-02EA,EB,EC,FA,FB,FC
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REF. PART NO.
NO. M ERES
%01 250358-9S
x02 250358A9S
03 210003
04 206527
05 250020
06 007017A
07 250117
08 250233
09 210679
10 206590
11 210586
12 208173
13 250148
14 240001
15 240052
*x16 202526
x17 230047A
18 210679
19 007018A
20 303448
21 210586
22 240227
* 23 250361
24 240228
25 004541
26 2401217
27 240110
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NAME

MACHINE FRAME
MACHINE FRAME
PLUG

PLUG

COVER

SCREW

BED PIN

TYPE PLATE

PIN

OIL SIGHT GAUGE

OIL SEAL
PLUG
FILTER
RING
PLUG

NAME PLATE

SERIAL NUMBER PLATE
PIN

SCREW

WASHER

OIL SEAL
PLUG

NAME PLATE
PLUG

SCREW

MARK
PLUG

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

MACHINE BED FRAME

Please confirm the correct part by the gauge parts lists on pages 54~59.
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REF. PART NO.
NO. BRES
%01 250149-UD

02 240226

03 179107-05

04 250019

05 007021A
x*06 250351-UD

07 250352

08 007020A

09 007082

10 240310

11 250354

12 2028175

13 007062

14 250353

15 303448

16 210307

17 007066

18 250021

19 007019A

20 250023

21 303335

22 007052

23 250005-UD

24 007019A

25 250022-UB

26 007075

27 210025

28 250051

29 007018A

30 0070234

31 007089
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NAME

ARM COVER (TOP)
PLUG

OIL SIGHT WINDOW
0 RING

SCREW

ARM COVER (LEFT)
0 RING

SCREW

SCREW

PLUG

EYE GUARD
WASHER
SCREW
BRACKET
WASHER

WASHER

SCREW

NEEDLE BAR COVER
SCREW

THREAD TAKEUP COVER

WASHER

SCREW

COVER/LOOPER THREAD GUIDE
SCREW

PULLEY COVER

SCREW
CUSHION
FLAT SPRING
SCREW

SCREW

SCREW

@3#¢ =Not for sale basically
@ XXXXXX is one of the gauge parts.

COVER (1]

Please confirm the correct part by the gauge parts lists on pages 54~59.
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REF. PART NO.

NO. BREBESH
01 250069
02 250049
03 007084
04 250003
05 250004
06 007084
07 250052BSD
08 007021A
09 007043

10 250074ASD

11 007021A
12 250071-91
13 250039-SD

14 250035
15 250036
16 250037
17 201191
18 240198
19 004535
20 0070204
21 210025
22 007020A
23 004821
24 250047
25 0070194
26 206023
27 0070184
28 007089
29 250348
30 250349
31 007238
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NAME

TOP COVER
GASKET
SCREW
TOP COVER
GASKET

SCREW
BED COVER
SCREW
SCREW
BED COVER

SCREW

PLATE (LEFT)

(RIGHT)

(LEFT)

(RIGHT)

SLIDE PLATE
SIDE COVER COMPLETE

SIDE COVER

HINGE

SCREW
SPRING
PIN
SCREW
SCREW

CUSHION
SCREW
NUT
BRACKET
SCREW

FLAT SPRING

SCREW
SCREW

UNDER COVER

GASKET
SCREW

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.

COVER (2]
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REF. PART NO.
NO. BmEE
01 250532B91
x02 250501B91
03 252009-92
04 007015
05 252008-92
06 004534
07 004545
08 206748
09 250525
10 201074A
11 004019
12 202286
13 206837
14 250506
15 004547
16 004555
17 250508-91
18 004547
19 206837
20 250543A91
21 004547
22 250511-91
23 004547
24 240490-2
25 250530-91
26 004555
27T 004547
28 250514
29 007082
30 250507
31  250515A
32 004556
33 004541
34 240126
35 004500
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CRANKSHAFT DRIVE MECHANISM

NAME QT.
CRANKSHAFT ASSEMBLY 01
CRANKSHAFT 01
CONNECTION ASSEMBLY 01
SCREW 04
CRANK ASSEMBLY 01
BOLT 01
SCREW 01
FELT 01
ADJUSTING BAR 01
GUIDE 01
SCREW 01
SPRING WASHER 01
0 RING 01
JOINT 01
SCREW 03
SCREW 01
BUSHING 01
SCREW 02
0 RING 01
BUSHING 01
SCREW 02
GEAR (LOWER) 01
SCREW 04
TIMING BELT 01
BUSHING 01
SCREW 01
SCREW 01
SET PLATE 01
SCREW 02
SHAFT 01
MACHINE PULLEY 01
SCREW 01
SCREW 01
WASHER 01
SCREW 01

@ 3¥ =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.






el 7
REF. PART NO.
NO. HRES

01 250526C91
x02 250516C92

03 007028

04 004592

05 007152

06 007153

07 007268

08 250568-91
x09 250567

10 253500-92

11 253500

12 007015A

13 007021A

14  253501A92
%15 253501A

16 004534

17 250524

18 004514

19 250569

20 250529-91

21 240091

22 004547

23 250521A

24 004547

25 250528-91

26 240091A

27 004555

28 004547

29 250566-UD

30 004541

31 004556

32 004501

33 204585
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NAME

MOTION ASSEMBLY
MOTION
SCREW
SCREW
SCREW

SCREW
SCREW

CRANKSHAFT ASSEMBLY

CRANKSHAFT

CONNECTION ASSEMBLY

CONNECTION
SCREW

SCREW

CRANK ASSEMBLY
CRANK

BOLT

BALANCE WEIGHT
SCREW

SHAFT

BUSHING

BALL BEARING
SCREW

GEAR (UPPER)
SCREW
BUSHING

BALL BEARING
SCREW

SCREW
HANDWHEEL
SCREW

SCREW

SCREW
WASHER

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.

ARM SHAFT MECHANISM

Please confirm the correct part by the gauge parts lists on pages 54~59.






SRS NEEDLE BAR MECHANISM

REF. PART NO.

NO. BLES % 7 NAME QT.
01 251014-91 §t# NEEDLE BAR 01
02 206061 SR+ NEEDLE BAR CLAMP 01
03 005325 Ezxv/Csx10 SCREW 01
04 206052 gty v’ LINK/NEEDLE BAR DRIVE 01
05 2510104 zFEE VY ECCENTRIC PIN 01
06 240098 =—FWR7Y VT NEEDLE BEARING 01
07 205097 B & WASHER 01
08 007041 m* v /M3 X6 SCREW 01

x*09 206063 A B GUIDE BLOCK 01
10 206062 EHNIR /St GUIDE BLOCK/NEEDLE BAR 01
11 0070204 Ezx v SCREW 01
12 007021A Ex v SCREW 01
13 251009 7 v F LATCH 01
14 007021A A SCREW 01
15 251019 3 SV SPONGE 01
16 206524 I »x & OIL WICK RETAINER 01
17 2121886 i AR OIL WICK 01
18  XXXXXX ¥ NEEDLE HOLDER 01
19  XXXXXX §t NEEDLE 03
20 004554 IEx Y, /M3Xx3 SCREVW 03
21 251008 HHAEN NEEDLE THREAD GUIDE 01
22 007031 ¥xv,/M2.5%X6 SCREW 01
23 251007 734 v b BRACKET 01
24 007019A FEx v SCREW 02
25 007082 ExvY, / M4Xx8 SCREW 01
26 240123 Bk o A CUSHION RUBBER 01
27  XXXXXX $t & NEEDLE PLATE 01
28 005373-HC M* Y “C4 x 8.7 SCREW 02

@3 = JEFEA W] @ 3% =Not for sale basically

@ XXXXXX B4 — U=V T, @ XXXXXX is one of the gauge parts.
54~59 HDH — I N— YR THEL TR, Please confirm the correct part by the gauge parts lists on pages 54~59.






A NEEDLE GUARD MECHANISM

REF. PART NO.

NO. HmES % PR NAME QT.
01 251517-91 =% v /oy F (M) ECCENRTIC/CONNECTION ASSEMBLY 01
02 004539 IEx Y /M5 X 6 SCREW 02
03 255501-92 w©v v F (#) CONNECTION ASSEMBLY 01
04 007015A ¥ %Y,/ M3.5x%x14 SCREW 02
05 004543 IEx Y /M4 X4 SCREW 01
06 306093 735 v CRANK 01
07 005084 N XY ,/C6X5.5 SCREW 02
08 205495 EiTE v PIN 01
09 251518 i SHAFT 01
10 205061 1 » ¥ RING 01
11 240102 BE & WASHER 01
12 202176 & A OIL WICK 01
13 206748 7 = )V b FELT 03
14 204052A b ) A OIL SEAL 01
15 251519-92 Lo~ (1) LEVER ASSEMBLY 01
16 004500 ¥x2vY,/M5X10 SCREW 01
17 303067 N2 E& SPRING WASHER 01
18  XXXXXX $ = (&) NEEDLE GUARD (REAR) 01
19 007017 ¥xv,/M4X5 SCREW 01
20 XXXXXX 5 (HI) NEEDLE GUARD (FRONT) 01
21 007031 ¥xvY,/M2.5X6 SCREW 01

@ = IRFEAT] @34 =Not for sale basically

@ XXXXXX2H =V /_—=VUTT @ XXXXXX is one of the gauge parts.
54~59 HDH — U 13— /ﬁ'@‘ﬁo LTLEEN, Please confirm the correct part by the gauge parts lists on pages 54~59.
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W—N—HiiE LOOPER DRIVE MECHANISM

REF. PART NO.

NO. MREFS % PR NAME QT.
01 252004 L SHAFT 01
02 205061 1 # W RING 01
03 240102 B & WASHER 01
04 004539 IEx Y/ M5X6 SCREW 01
05 2520024 735 v CRANK 01
06 252011-91 =z F%+&>vuwowv F (M) ECCENTRIC-CONNECTION ASSEMBLY 01
07 252001-92 ow F () CONNECTION ASSEMBLY 01
08 007015A ¥ xv,/M3.5x%Xx 14 SCREW 02
09 252000-92 = F+ v () ECCENTRIC ASSEMBLY 01
10 004539 IEx Y /M5 X6 SCREW 02
11 252010 NS v AYITA b BALANCE WEIGHT 01
12 007011 ¥£xv,/ M3XS8 SCREW 02
13 252034 [P D I SCREW 01
14 240062 BE & WASHER 01
15 004805 NAF v b M5B NUT 01
16 252006 L SHAFT 01
17 208028 B & WASHER 01
18 252003 AL v BLOCK PIN 01
19 208029 A5 - COLLAR 01
20 005084 NAE XYV /C5X5.5 SCREW 01
21 004802 NAF v P M4 NUT 01
22 XXXXXX V-8~ LOOPER 01
23  252007-92 - -—%fH (#) LOOPER HOLDER ASSEMBLY 01
24 004501 T x Y /M5 X 14 SCREW 01
25 303067 N R EE SPRING WASHER 01
26 007086 Exv /M4 XT SCREW 01
27 007085 Y xv,/M6X10 SCREW 01

@3 = BT @3% =Not for sale basically

@ XXXXXX li’f—' UNR—=YTY @ XXXXXX is one of the gauge parts.

S4~59 HDH — U 3—y i?m& LTLREEN, Please confirm the correct part by the gauge parts lists on pages 54~59.






QT.

FEED MECHANISM (1)

NAME

EYURE (1)
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Please confirm the correct part by the gauge parts lists on pages 54~59.

@ XXXXXX is one of the gauge parts.

@3¢ =Not for sale basically
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%Y (2)

REF. PART NO.
NO. B ERES Zz W
01 252531 y::
02 252532 AWMERN
03 252533-92 L /¥ —
04 004531 NERENVF/MbE X 12
05 005316 BfxY,/Ch
06 240271 h 5 -
07 001998-2 ExvY,/C4x%x6
08 007066 Bt x Y,/ M4
09 252536 PR RIS 3
10 240129 oy vy
11 252539491 7 347 v b
12 0070194 ¥z v
13 240162 72
14 252664-91 L8 — (#)
15 252538 B &R
16 007021A ¥z Y
17 240124 2R = Y —
18 210171 2 by st -
19 002905 ¥xvY,/ChX4.5
20 201185 BE &
21 210167 RN
22 005486 BfixY/Ch
23 211301 11| PSS
@3 = FxAn]
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NAME

BLOCK
GUIDE/BLOCK
LEVER

BOLT

SCREW

COLLAR
SCREW
SCREW
SPRING
0 RING

BRACKET

SCREW

PLUG

LEVER ASSEMBLY
SCALE PLATE

SCREW
SPACER
STOPPER
SCREW
WASHER

THUMB NUT

SCREW
SPRING

@3# =Not for sale basically

@ XXXXXX is one of the gauge parts.

FEED MECHANISM (2]

Please confirm the correct part by the gauge parts lists on pages 54~59.
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TOP FEED MECHANISM (1]
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EEVEE (2

REF. PART NO.
NO. MR ES

01 258500-92

02 004555

03 004547

04 240236-2

05 256501

06 256502

07 004547

08 258534-92

09 004533

10 254504

11 240062

12 004805

13 208235

14 258502

15 202176

16 207358

17 202577

18 240110

19 208235

20 276504A91
x21 276505

22 004533
%23 276506A

24 276509

25 276513-92

26 004535

27 276508

28 276507A

29 201629

30 004543

31 276510

32 276511-92

33 004533

34 004543

35 240308

36 004543

37 258514-92

38 004534

39 258508

40 202175

41 206748

42 240110

43 258515

44 258546

45 202176

46 207925

47 004543

48 258503-9S

49 258505

50 004523

51 258506-SD

52 258507

53 007020A

54 209084
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NAME

ECCENTRIC
SCREW

SCREW

NEEDLE BEARING
CONNECTION

COLLAR
SCREW
CRANK
BOLT
SCREW

WASHER
NUT
WASHER
SHAFT
OIL WICK

OIL FELT

RING

PLUG

WASHER

CRANK ASSEMBLY

CRANK
BOLT
BLOCK
LINK
LEVER

SCREW
BLOCK
PIN
RING
SCREW

PIN
CRANK
BOLT
SCREW
COLLAR

SCREW
LEVER
BOLT
SHAFT
OIL WICK

FELT
PLUG
LINK

PIN

OIL WICK

FELT

SCREW

BRACKET COMPLETE
0 RING

BOLT

COVER
0 RING
SCREW
PLUG

@3 =Not for sale basically

TOP FEED MECHANISM  (2)

QT.

01
02
02
01
01

01
02
01
01
01

01
01
01
01
01

04
01
01
01
01

01
01
01
01
01

01
01
01
01
02

01
01
01
02
02

04
01
01
01
01

04
01
01
02
02

08
04
01
01
06

01
01
07
01

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.
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EFEVURE (3) TOP FEED MECHANISM (3]

REF. PART NO.

NO. BamES A PR NAME QT.
01 258542 Wﬁﬁﬁ ADJUSTING PLATE 01
02 004022 Ezx v MG X 10 SCREW 02
03 252658 2 by STOPPER 02
04 303448 B & WASHER 02
05 007018 Yxv,/M4X6 SCREW 02
06 258513 R ADJUSTING BAR 01
07 240511 H# /s % SPRING 01
08 200555 1IE » & RING 01
09 272539A Bt E v PIN 01
10 210930 m /s % SPRING WASHER 02
11 258543 A LEVER 01
12 004821 NAF v b /M4 NUT 01
13 007303 Bftx v SCREW 01
14 258544 y vz LINK 01
15 007130 EhR Y/ M4 XT SCREW 02
16 276514B AN LEVER-SHAFT 01
17 201022 oy vy 0 RING 01
18 276515 5 v F LATCH 01
19 258509 g5lER Y /¥ % SPRING 01
20 240296 I A COLLAR 01
21 004521 IEx Y /M6 X 10 SCREW 01

@3¢ = RFEAY @34 =Not for sale basically

@ XXXXXX 3H ==Y TT @ XXXXXX is one of the gauge parts.
54~-59 HDH —TR— i?ﬁa‘, LT &N, Please confirm the correct part by the gauge parts lists on pages 54~59.
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REF. PART NO.

NO. TRES
01 253039
02 253051
03 240512
04 253041
05 007021
06 253040
07 253018
08 253059
09 240474
10 007010
11 XXXXXX
12 253043-91
13 007023
14 253044
15 204115
16 007017
17 005386
18 253048-91
19 253038
20 007020
21 253045
22 007021
23 206225
24 005084
25 253046
26 240165
27 207868
28 005187
29 206156
30 005084
31 253047
32 253027
33 005184
34 253050
35 002022-4
36 253013
37 253014
38 007034
39 253015
40 007019A
41 004805
42 004581
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PRESSER FOOT MECHANISM

NAME QT.
STUD 01
NUT 01
SPRING 01
PRESSER BAR CLAMP 01
SCREW 01
PRESSER BAR 01
OIL GUARD 01
FINGER GUARD 01
WASHER 01
SCREW 01
PRESSER FOOT COMPLETE 01
GUIDE ASSEMBLY 01
SCREW 02
LINK 01
WASHER 01
SCREW 01
SCREW 01
LEVER-SHAFT 01
BRACKET 01
SCREW 02
CONNECTOR 01
SCREW 02
COLLAR 01
SCREW 02
SHAFT 01
0 RING 01
CRANK 01
SCREW 01
COLLAR 01
SCREW 02
SPRING 01
LINK 01
SCREW 02
CRANK 01
SCREW 01
SHAFT 01
LEVER 01
SCREW 01
BRACKET 01
SCREW 02
NUT 01
SCREW 01

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.
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T*Evoy F (4)
ay F

b N V4

IEx Y /M5 X5
B & v

B &

NEF v b CY
75 v

AW:: ad:
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IEx Y /M4 x4
L]

735 v

IEXx Y /M6 X5
B

VA IVN |

7 = WV b

& nh At

oy v7r

h S5 -
¥£xv,/C3x%x3.7
Loy — (#)
¥zx2v,/M4Xx10
ExY,/ M4Xx14
27TV wy ¥ —

WV k /M6 X 14

£ Y IR U #4
REF. PART NO.
NO. B R E S

01 254524-91

02 254527

03 254525-92

04 004514

05 206173

06 204520

07 003018

08 254528-92

09 004534

10 240308

11 004543

12 254523

13 254506

14 004547

15 254507

16 254518A

17 207925

18 202176

19 233020

20 212039

21 001227

22 254516-92

23 007020

24 007022

25  XXXXXX
@3 = RFEAT]

@ XXXXXX 34 — U /=Y TY

s«wﬁw%—/n—jifmwbr<Féh

NAME

ECCENTRIC-CONNECTION ASSEMBLY

ROD
ECCENTRIC
SCREW

PIN

WASHER
NUT
CRANK
BOLT
COLLAR

SCREW
SHAFT
CRANK
SCREW
BLOCK

CRANKSHAFT
FELT

OIL WICK

0 RING
COLLAR

SCREW

LEVER ASSEMBLY
SCREW

SCREW

SPREADER

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.

SPREADER MECHANISM



@ WT542 Serles

244 HAED L
2-Needle Without top cover thread|

P~ (O TR 1)
2-Needle With top cover thread

WT562 Serles
Il
[

WT562 Series

@ WT542 Series

348t EfED ML
3-Needle Without top cover thread|

3&$t b HD
3-Needle With top cover thread

@ WT562 Series
( I

WT562 Series
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REF. PART NO.

NO. BRES
01 254008
02 0070194
03 192120
04 206115
05 303448
06 0070184

07 254003B92
x08 254003B91

09 004531
10 202868
11 254000-91
12 254022
13 002133-1

14 254023C90U
15 254023E9U

16 254019
17 254021
18 254010A9U
19 254010B9U
20 254010C9U

21 254020

22 206203

23 306301

24 005447

25 206202

26 007019A
27 001817-2A
28 210319

29 208450-UA
30 201037

31 208448

32 208447-UA
33 201086

34 201068

35 254023B9U
36 254023D9U
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R
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Zm

E#E/cx (58)
5SF =z v b

wWF+ v b
FE#E/sx (&)
Ehsx (58)
Fviyav (M)
F v vav ()

54~59 HDH — U=V KR THEL T I,

NAME

THREAD
SCREW
PIPE
HOLDER
WASHER

SCREW
CRANK
CRANK
BOLT
WASHER

LEVER

COLLAR

SCREW

THREAD TENSION MECHANISM

GUIDE

TENSION CONTROL MECHANISM
TENSION CONTROL MECHANISM

BRACKET

THREAD
THREAD
THREAD
THREAD

THREAD
THREAD
SPRING
SCREW

RELEASER

TENSION COMPLETE
TENSION COMPLETE
TENSION COMPLETE

GUIDE
GUIDE

TENSION POST COLLAR

SCREW

SCREW STUD
TENSION DISC

Cup
SPRING

SPRING

(HEAVY)
BUSHING

POST NUT

SPRING
SPRING

(MEDIUM)
(LIGHT)

TENSION CONTROL MECHANISM

TENSION CONTROL MECHANISM

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.






&% 80 U SRBE NEEDLE & SPREADER THREAD HANDLING

REF. PART NO.

NO. BmES 2 b7 NAME QT.
01 253505A by W) THREAD TAKEUP 01
02 0070194 Ex v SCREW 02
03 303448 BE & WASHER 02
04 253504-92 A LEVER 01

x05 253504 Lo — Kk LEVER 01
06 004501 ¥xv,/MbHX14 SCREW 01
07 303067 AR ¥ SPRING WASHER 01
08 205061 Ik X W RING 01
09 204754A A3 - COLLAR 01
10 002193 N XY ,/C5X8.5 SCREW 01
11 001457 IEx Y /Ch x4 SCREW 01
12 253503 i SHAFT 01
13 004527 Exv,/ M4Xx8 SCREW 01
14 201252 N EE SPRING WASHER 01
15 204107 B & WASHER 01
16 253507 % H THREAD GUIDE 01
17 007009 Y xvY,/M3X4 SCREW 01
18 253508A % B THREAD GUIDE 01
19 007077 mxv, /M4x7 SCREW 01
20 2535094 * = THREAD SUPPORT 01
21 007008 ¥xY //M3X5 SCREW 01
22 240474 BE & WASHER 01
23 253594 *RFA THREAD GUIDE 01
24 007143 ¥ %Y,/ M4x5.5 SCREW 01
25 253584B FEN THREAD GUIDE 01
26 W09070-2 Bffzxv, / W5hH SCREW 01
27 253517 HF YR SPRING 01
28 253593 /N F I TENSION DISC 01
29 253544 %1 THREAD GUIDE 01
30 007019A Ex v SCREW 01
31 303448 B & WASHER 01
32 253545 FNY - HOLDER 01
33 234521 B THREAD GUIDE
34 004535 IEx Y /M3X4 SCREW
35 007010 ¥£xv,/ M3XE6 SCREW 02
36 253506 %Y THREAD TAKEUP 01
37 007019A Ex v SCREW 01
38 253514 % B THREAD GUIDE 01
39 007019 Y xv,/M4X8 SCREW 02
40 253515 % 18 THREAD GUIDE 01
41 007019A Y x v SCREW 01
42 253548 FREN THREAD GUIDE 01
43 007019 ¥ zxv /M4 X8 SCREW 02
44 303448 B & WASHER 02
45 253547 % 8 THREAD GUIDE 01
46 137108 8 F I TENSION DISC 02
47 137109 FE #/% % SPRING 01
48 005387 Bfxv,/C3 SCREW 01
49 253511 % THREAD GUIDE 01
50 004554 IEx Y, /M3x3 SCREVW 01

@3 = EFEA T @34 =Not for sale basically

@ XXXXXX {34 = IR —=VUTT @ XXXXXX is one of the gauge parts.
54~59 HDH — U N — lﬁ'[’m LTLE&N, Please confirm the correct part by the gauge parts lists on pages 54~59.
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Thig Y HiE

REF. PART NO.
NO. @ ESE

01 253608-91

02 004514
03 253611
04 007043
05 253533A
06 007031
07 210585
08 210353
09 002921
10 306328
11 137108
12 211388
13 005526
14 253612
15 253613
16 004554
17 253524
18 210955A
19 007023A
20 253525
21 004554
22 303865
23 240115
24 200555
25 253526
26 004554
27 303865
28 200555
29 253614
30 004325
31 303448
32 253527
33 253528
34 007087
35 253536
36 007018A
37 253615
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NAME

THREAD TAKEUP
SCREW

BRACKET

SCREW

THREAD GUIDE

SCREW
WASHER
THREAD GUIDE
SCREW
TENSION POST

TENSION DISC
SPRING

NUT

BRACKET

THREAD SUPPORT

SCREW
BRACKET
WASHER
SCREW
SHAFT

SCREW
0 RING
SPRING
RING

SHAFT

SCREW

0 RING

RING

THREAD GUIDE
BOLT

WASHER
STOPPER
SPRING

SCREW

THREAD GUIDE

SCREW
THREAD GUIDE

@3¢ =Not for sale basically

@ XXXXXX is one of the gauge parts.

LOOPER THREAD HANDING

Please confirm the correct part by the gauge parts lists on pages 54~59.






wimkE (1)

REF. PART NO.
NO. MR ES

01 255129-91

02 303335

03 004518

04 204196

05 240533

06 202199

07 255135-91

08 255037

09 255132-91

10 007017

11 240144

12 255137

13 200136

14 200152

15 255112

16 007019A

17 213508

18 255097-91

19 004821

20 240334

21 202199

22 255111

23 004535

24 240486

25 202199

26 255119

27 255124

28 007143

29 255125

30 202175
@3k = RFEAH]
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LUBRICATION MECHANISM (1)

NAME

OIL DISTRIBUTOR
WASHER

BOLT

NIPPLE

TUBE

CLAMP

PIPE

JOINT SCREW

OIL DISTRIBUTOR
SCREW

TUBE

CLAMP

JOINT

JOINT SCREW

OIL RELEASE PLUG

SCREW

SPACER

OIL DISTRIBUTOR
NUT

TUBE

CLAMP
PIPE
SCREW
TUBE
CLAMP

FELT
LATCH
SCREW
FELT
OIL WICK

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.






wintdE (2]

REF. PART NO.

NO. B R ES
01 255035-91
02 255037
03 240135
04 200136
05 202199
06 200152
07 255003A
08 240136
09 210766
10 004514
11 255021
12 255005
13 007018A
14 240143
15 255039
16 240144
17 255038
18 240145
19 202199
20 255010-91
21 007018A
22 255123
23 200152
24 205113A
25 202199
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54~59 DX — D=V R THEL T &,

NAME

PIPE
JOINT SCREW
TUBE
JOINT
CLAMP

JOINT SCREW
OIL PIPE
FELT

PIN

SCREW

FELT
LATCH
SCREW
TUBE
PIPE

TUBE
JOINT
TUBE
CLAMP
OIL DISTRIBUTOR

SCREW

JOINT

JOINT SCREW
OIL TUBE
CLAMP

@ 3% =Not for sale basically

LUBRICATION MECHANISM (2]

@ XXXXXX is one of the gauge parts.
Please confirm the correct part by the gauge parts lists on pages 54~59.






RimsE 0
REF. PART NO.
NO. HBREFEE

01 255000-92
x02 005138B

03 202287A
04 255001
05 004504
06 255091-91
*07 255092
*08 255023
03 255024
10 255025
11 255026
12 255027
13 255028
14 007026
15 007105
*x16 255033
17 2550189
18 004514
19 004531
20 255093
21 210200
22 206233
23 206431
24 210201-SD
25 007021A
26 9A3002
@ - H T
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7545 v b
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MmFEx v
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b SRV SV

oy vy
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T x v

7 4 V8 - Y =)

S4~S9HDH — U=y B THBLT LS,

LUBRICATION MECHANISM  (3)

NAME

OIL RESERVOIR
SCREW
GASKET
0 RING
SCREW

PUMP ASSEMBLY
PUMP BODY
PUMP BODY
SHAFT

ROTOR

ROTOR
ROTOR
COVER
SCREW
SCREW

BRACKET
WORM WHEEL
SCREW

BOLT

JOINT SCREW

BRACKET/OIL FILTER
OIL FILTER

0 RING

OIL FILTER CAP
SCREW

FILTER SEAL

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.
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HR & &
REF. PART NO.
NO. W EE

01 207065-9U
x02 207066-UD
03 207067-UD

04 206781
05 005053
06 207068
07 255015
08 004210
09 255016
10 255013
11 007010
12 255014
13 210766
14 240117
15 200155
16 2021175
17 206115
18 007017A
@3k = IRFEAH

@ XXXXXX 34 — /=TT
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S xvY,/C4%x4.8
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RNy -
YExv,/4X%X5

5&@Em#—yn—/§?ﬁhbf(féh

B

HR DEVICE

NAME

SILI.OIL RESERVOIR UPPER ASS.
SILICONE OIL RESERVOIR (UPPER)
CAP

PIN

SCREW

FELT

SILICONE OIL RESERVOIR (LOWER)
SCREW

CAP

NEEDLE COOLER (LOWER)

SCREW

FELT

PIN

TUBE

TUBE CLAMP

OIL WICK
HOLDER
SCREW

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.






BAHES
REF. PART NO.
NO. MBES
01 009048
02 206336
03 004512
04 206337
05 205764
06 205765
07 205467
08 000272
09 259000
10 007093
11 206338
12 206329
13 007027
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NAME

SCREW (SET)

NUT

SCREW

WASHER

CUSHION RUBBER

LINER

SPACER

ALLEN KEY/6MM
REST BOARD
SCREW

CUSHION RUBBER
TREADLE CHAIN GUIDE
SCREW

@ 3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

INSTALLATION PARTS

Please confirm the correct part by the gauge parts lists on pages 54~59.






RIS
REF. PART NO.
NO. BREF
000486495
000486B9S
000486C9S
01 000503-SA
02 000509
03 004835

04 000505-SA
05 000505ASA

06 000380A
07 201252
08 004803
03 000381-SA
10 000507
11 000382-SA
12007102
13 000512
14 004022

15 000502-SA
16 000504-SA

17 004021

18 004805

19 000383-SA
20 000384

21 004014

22 004803

23 000233-SA
24 004012

25 004803

26 000293A
27T 000293B
28 000293C
29 004012

30 004803

31 000527-SA
32 000527ASA

33 000506

34 004117

35 004805

36 000386
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%1 (M) (5&FIxL)
$#I () (4&3)
%1 (#M) (3F1x)
24 v EE (F)
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NETF v b

73545 v b (3&KIY)
7545 v b (2F1)
A

N xS
NAF v P M4

% M

gLva v

= A |
ANAxXY /M6 X 32
B &

L xvY,/M6X10
2% v Fr#E (L)
JaAqg v Fh

¥xv,/ M5EX16
NAEF v b Mb
7545 v b

R -R- 4

Y xvY,/M4X25
NABF v b/ M4

F vy -
ExV,/M4x12
NABF v b M4
S%E®E (5&1)
fEE (4F1)
REE (3F1)

L xvV,/M4x12
NBF v b M4
73545 v b (3FKI)
7545 v b (2F3)
% B R

¥ x Y /M5
NABF v b/ M5
Frv7

Sbwﬁov-yn—liﬁﬁwbr<Féh

NAME

(5-SPOOLS)
(4-SPOOLS)
(3-SPOOLS)
(LOWER)

THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ASS.
THREAD STAND ROD
WASHER

NUT

BRACKET
BRACKET

SPOOL PIN
SPRING WASHER

NUT

SPOOL TRAY

CUSHION

SPOOL RETAINING FIN
SCREW

WASHER
SCREW
THREAD STAND ROD
JOINT
SCREW

NUT

BRACKET

THREAD GUIDE BAR ROD
SCREW

NUT

HOLDER

SCREW

NUT

THREAD GUIDE BAR
THREAD GUIDE BAR

(UPPER)

(5-SPOOLS)
(4-SPOOLS)
THREAD GUIDE BAR (3-SPOOLS)
SCREW

NUT

BRACKET

BRACKET

THREAD EYELET
SCREW

NUT

ROD CAP

@3% =Not for sale basically
@ XXXXXX is one of the gauge parts.

THREAD STAND

QT.
01
01
01
01 01 01
02 02 02
01 01 01
01 01
02 01
03 04 05
03 04 05
03 04 05
03 04 05
03 04 05
03 04 05
01 02 02
01 02 02
01 02 02
01 01 01
01 01 01
02 02 02
02 0z 02
01 01 01
01 01 01
01 01 Ol
01 01 Ol
01 01 Ot
02 02 02
02 02 02
01
01
01
01 01 01
01 01 01
01 01
02 01
03 04 05
01 02 02
01 02 02
01 01 01

Please confirm the correct part by the gauge parts lists on pages 54~59.
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HEH#m (1)

REF. PART NO.
NO. BRES
01 250032-SD
02 250011
*03 250012
04 250013
05 201191
06 240198
07 004539
08 007034
09 204585
®% = FE AT

@ XXXXXX 34— V=Y TY,
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NAME

FRONT COVER ASSEMBLY

FRONT COVER
HINGE
SCREW
SPRING

PIN
SCREW
SCREW
WASHER

@3 =Not for sale basically
@ XXXXXX is one of the gauge parts.

SPECIFIC PARTS (1)

Please confirm the correct part by the gauge parts lists on pages 54~59.
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HEHER& (2)

REF. PART NO.
NO. B mES

01 250033-SD

02 250015
x03 250012

04 250013
05 201191
06 250014
07 004539
08 250050-SD
09 007027
10 206439
11 007079
12 204585
13 206601B
14 007079
15 201914
16 007028
17 206460
18 201913
19 005113
20 005540
21 007080
22 252007A92
23 004501
24 303067
25 007086

26 000257A9S
27 000247-SA

28 000253
29 000270
30 000250
31 001448
32 000251-SA
33 004913
34 000256-SA
35 004012
36 004803
37 000255
38 000252
39 204585
40 303067
41 000226
42 000254
43 005161
44 000253
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SPECIFIC PARTS (2]

NAME QT.
FRONT COVER ASSEMBLY 01
FRONT COVER 01
HINGE 01
SCREW 01
SPRING 02
SCREW 01
SCREW 02
FRONT COVER (SMALL) 01
SCREW 02
AUXILIARY PLATE/FRONT COVER 01
SCREW 02
WASHER 02
FABRIC GUARD 01
SCREW 02
BRACKET/TAPE BINDER 01
SCREW 02
WASHER 01
CLAMP PLATE 01
SCREW 02
SCREW 01
SCREW 01
LOOPER HOLDER ASSEMBLY 01
SCREW 01
SPRING WASHER 01
SCREW 01
TAPE GUIDE ASSEMBLY 01
TAPE BASE 01
PIN 01
WASHER 01
TAPE DISC POST 01
SCREW 01
BRACKET 01
SCREW 03
HOLDER 01
SCREW 02
NUT 02
BAR 01
SCREW 02
WASHER 02
SPRING WASHER 02
NUT 02
HOLDER 02
SCREW 04
PIN 02

@ 3% =Not for sale basically

@ XXXXXX is one of the gauge parts.

Please confirm the correct part by the gauge parts lists on pages 54~59.
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GAUGE PARTS LIST(3)
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WT562-01CA,CB,CC

B=I—1—y FRIRER
GAUGE PARTS
CONSTRUCTION CHART

NG = NG
2.4 257500024 i 4.8 257501048
3.2 257500082 5.8 257501056
4.0 257500040 6.4 257501C64
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I | | 1
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257553 4.8 257305-48
5.8 257395-56
8.4 25739584
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~ 4 1 ¥
WT562-01CA,CB,CC WT582-01CA,CB,CC
X 2242320240248+256°284 X 348356°364
W i I
MACHINE NEEDLE PLATE
WT562-01CA ATYPE
WT562-01CB B TYPE
WT562-01CC CTYPE




WT542-01 CA,CB’CC :;ué : :;-;_ stmsza

CONSTRUCTION CHART

NG NG
2.4 257500024 4.8 257501C48
3.2 257500082 5.8 257501C56
4.0 257500040 8.4 257501064
4.8 257500048
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| | | i
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3.2 257015(A°B+-C 6.4 257047(A*BC) 64 6.4 257018 (A°B<C) 84

4.0 257015 (ABe 40
4.8 257015(A°BG) 48
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(o]
o
T ¥
WT542-01CA,CB,CC WT642-01CA,CB,CC
X 2249232:240+248256°264 X 348356364
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See page 44 for the looper , spreader and needle guards.
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See page 44 for the looper and needle guards.
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